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2012 ACR recommendations update for the treatment of
defined as a disease duration <6 months.
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early RA,

Target
Low
Disease
Activity or
JRemissiong

Without

Moderate

DMARD monotherapy

High

Early RA

Disease Activity™

Features of Poor
Prognosist

Without
Prog

Features of Poor

With

nosist

Combination DMARD
therapy
{double and friple
therapy it

DMARD monotherapy
or
HCQ and MTX

Anti-TNF with or without MTX
or
Combination DMARD therapy
(double and triple therapy)t

DMARDs
AEF
AITX
fssz
Aco
AVIIN

Singh et al, Arthritis Care & Research 2012



2012 ACR recommendations update for the treatment

of established RA,

defined as a disease duration

months or meeting the 1987 ACR classification criteria.

Target
Low
Dizseass
Activity or
Remission|

ow Disease Activity”
without
Poor PrognosisT

Established RA

Low Disease
Activity”
with Poor PrognosisT
OR
Moderates High
Disease Activi

DMARD monotherapy

WMTE monotherapy or Combination DMARD therapy
(including double or triple therapy

A. Add MTX, HCQ or LEF‘II
(as appropriate)

B Add or switch
to another
DMARD

C. Add OR switch to anti-TNF biologic #

D. Add or switch to
Abatacept OR Rituximab

event*

Reassess

if non-serious
adverse
event™

OR
if any adverse

IE_ Switch to a non-TNF biologicl I

F. Switch to anti-TNF biclogic OR non-TMF biclogic

DMARDs
AEF
AITX
Assz
Aco
AVIIN
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G. Switch to another type or category of anti-TNF or non-THF biologic

Singh et al, Arthritis Care & Research 2012



EULAR recommendations for the management of
rheumatoid arthritis with synthetic and biological
disease-modifying antirheumatic drugs

3 MTX should be part of the first treatment strategy in
patients with active RA
- When MTX contraindications (or intolerance) are present,

the following DMARDs should be considered as part of the
(first) treatment strategy: leflunomide, S5Z or injectable
gold

b In DMARD naive patients, irrespective of the addition
of GCs, synthetic DMARD monotherapy rather than
combination therapy of synthetic DMARDs may be
applied

b GCs added at low to moderately high doses to synthetic
DMARD monotherapy (or combinations of synthetic
DMARDSs) provide benefit as initial short-term treatment,
but should be tapered as rapidly as clinically feasible

e Smolen JS, Landewé R, Breedveld FC, et al. Ann Rheum Dis (2010)



EULAR recommendations for the management of
rheumatoid arthritis with synthetic and biological
disease-modifying antirheumatic drugs

10

11

In cases of refractory severe RA or contraindications to
biological agents or the previously mentioned synthetic
DMARDSs, the following synthetic DMARDs might be also
considered, as monotherapy or in combination with some
of the above: azathioprine, ciclosporin A {or exceptionally,
cyclophosphamide)

Intensive medication strategies should be considered

in every patient, although patients with poor prognostic
factors have more to gain

Smolen JS, Landewé R, Breedveld FC, et al. Ann Rheum Dis (2010)
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5. H peBotpeatn n n Asdrouvouidn Ba mpemnel va £xsL onwodnmots XpnolLomnolnBel, sKTog KaL av
uTtapyouv avtevSeifslc yla Tn Xopnynon Touc.

6. Emapknc Bepamnsutiki Sokiun twv DMARDs Bewpseital Bepansia Si1apkelag TouAayLoTov 3 Hnvwv oTLG
NapaKaTw SOCELE - GTOXOUC:
MeBotpefatn: =15 mg/ sBSopada, pe doon otoxo 20-25mg/w, edpOcOV ELVOL AVEKTO
AspAouvopidn: 20 mg/nuepa
ZouAdaocalalivn: 3 gr/nuepa
Y&pofuyAwpokivn: 400 mg/nuepa
Kukhoomopivn: 3 mg/kg/nuepa

7. AcBsvelg pe mpwiun psupatosldy apbpitida (Siapksia cupmTwpatwy < 12 pnveg)ol omolol Ba
fskwvnoouv ywa mpwin dopa aywyn ocuvvictatatr va Aafouv kAhacowa DMARDs (peBotpeartn,
AspAouvouidn, couddacalalivn, udpofuxAwpokivn, kukAoomopivn).
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% Patients

30
20
10

ACR20 ACRS50

OMTX SC (n=188)
OMTX oral (n=187)

ACRT0

Percentages of patients achieving a
response according to the American College
of Rheumatology criteria for 20%
improvement (ACR20), 50% improvement
(ACR50), and 70% improvement (ACR70)
at week 24 (full analysis set). The ACR20
and ACR70 responses in patients taking
subcutaneous (SC)methotrexate (MTX)
were significantly different from those in
patients taking oral MTX.
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% Patients achieving ACR20

*P<0.05

63

MTX SC
(n = 52)

Percentages of patients with a time between
diagnosis and study entry of 1 year who

MTX oral
(n = 46)

achieved a response according to the American

College of Rheumatology criteria for 20%

improvement (ACR20) at week 24 (full analysis

set).

BRAUN ET AL, ARTHRITIS & RHEUMATISM 2008



Multinational evidence

-based recommendations for the use of

methotrexate in rheumatic disorders with a focus on RA:
integrating systematic literature research and expert opinion of a
broad international panel of rheumatologists in the 3E Initiative

Table 2 Multinational recommendations for the use of methotrexate in RA (1-7, 9-10) and other rheumatic disorders (8)

Level of Grade of Agreement

Recommendation evidence recommendation mean (SD)

1 The work-up for patients starting methotrexate should include clinical assessment of risk factors for 4 C 8.2(1.9)
methotrexate toxicity (including alcohol intake), patient education, AST, ALT, albumin, CBC, creatinine, chest
x ray (obtained within the previous year); consider serology for HIV, hepatitis B/C, blood fasting glucose, lipid
profile and pregnancy test.

2 Oral methotrexate should be started at 10-15 mg/week, with escalation of 5 mg every 2—4 weeksupto 20— 2b B 1.8 (2.6)
30 mg/week, depending on clinical response and tolerability; parenteral administration should be considered
in the case of inadequate clinical response or intolerance.

3 Prescription of at least 5 mg folic acid per week with methotrexate therapy is strongly recommended. la— 1.5(2.7)

4 When starting methotrexate or increasing the dose, ALT with or without AST, creatinine and CBC should be 4 C 8.1(2.1)
performed every 1-1.5 months until a stable dose is reached and every 1-3 months thereafter; clinical
assessment for side effects and risk factors should be performed at each visit.

5 Methotrexate should be stopped if there is a confirmed increase in ALT/AST greater than three times the 2b C 1.4(2.3)
ULN, but may be reinstituted at a lower dose following normalisation. If the ALT/AST levels are persistently
elevated up to three times the ULN, the dose of methotrexate should be adjusted; diagnostic procedures
should be considered in the case of persistently elevated ALT/AST more than three times the ULN after
discontinuation.

6 Based on its acceptable safety profile, methotrexate is appropriate for long-term use. Zb B 8.7 (1.9)

1 In DMARD-naive patients the balance of the efficacy/toxicity favours methotrexate monotherapy over la—- A 8.3(2.1)
combination with other conventional DMARD; methotrexate should be considered as the anchor for
combination therapy when methotrexate monotherapy does not achieve disease control.

] Methotrexate, as a steroid-sparing agent, is recommended in giant-cell arteritis and polymyalgia rheumatica 1b B 1.7(2.1)
and can be considered in patients with systemic lupus erythematosus or (juvenile) dermatomyositis.

9 Methotrexate can be safely continued in the perioperative period in RA patients undergoing elective 1b B 8.8 (1.9)
orthopaedic surgery.

10 Methotrexate should not be used for at least 3 months before planned pregnancy for men and women and 4 (H 8.2(2.7)
should not be used during pregnancy or breast feeding.

Visser et al, Ann Rheum Dis 2009;68:1086 11093
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MTX 15 mg SC MTX 15 mg oral
4 v
MTX 20 mg SC MTX 15 mg SC
(n =22) (n = 30)

Percentages of patients achieving a response according to the American College of Rheumatology

criteria for 20% improvement (ACR20) at week 24 who had been ACR20 nonresponders at week
16.Patients who did not meet the ACR20 criteria at week 16 were switched from 15 mg of oral
methotrexate (MTX) to 15 mg of subcutaneous (SC) MTX and from 15 mg of SC MTX to 20 mg of SC MTX
for the remaining 8 weeks of study (full analysis set)

BRAUN ET AL, ARTHRITIS & RHEUMATISM 2008
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Table 5. 2012 American College of Rhenmatology recommendations update regarding the use of vaccines in patients with BA

starting or currently receiving DMARDs or biologic agents*

Recombinant Live attenuated
Killed vaccines vaccing vaccine
Influenza Human Herpes
Pnenmococcal t (intramuscular) Hepatitis B+ papillomavirus zoster

Before initiating therapy
DMARD monotherapy
Combination DMARDsE
Anti-TNF biologics] /
MNon-TNF biclogics# J J R J

While already taking therapy

DMARD monotherapy J J R J
Combination DMARDs /

Anti-TNF biologics{
Non-TNF biologics#

v

J
Mot recommended **
Mot recommended **

Singh et al, Arthritis Care & Research 2012


http://www.rheumatology.org/default.aspx
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Table 4. Recommendations on baseline evaluation for starting, resuming, or significant AME]“CAN CDLLEGE
dose increase of a therapy in patients with rheumatoid arthritis receiving nonbiologic /  OF RHEUMAT{}L(}GY
and biologic disease-modifying antirheumatic drugs® MRS ES, gpUCATION + TREATMENT - RESEARCH
Hepatitis
Liver B and C  Ophthalmologic
Therapeutic agents CBC  transaminases Creatinine  testingt examination#
Hydroxychloroquine X X X X
Leflunomide X X X X
Methotrexate X X X X
Minocycline X X X
Sulfasalazine X X X
All biologic agents X X X

Table 6. Recommendations for optimal followup laboratory monitoring intervals for
complete blood count, liver transaminase levels, and serum creatinine levels for rheumatoid
arthritis patients receiving nonbiologic disease-modifying antirheumatic drugs®

Monitoring interval based on
duration of therapy

Therapeutic agentst <3 months 3-6 months =6 months
Hydroxychloroquine MNone after baseline None MNone
Leflunomide 2—4 weeks 8-12 weeks 12 weeks
Methotrexate 2—4 weeks 8-12 weeks 12 weeks
Minocycline MNone after baseline None MNone
Sulfasalazine 2—4 weeks 8-12 weeks 12 weeks

Saag et al. Arthritis & Rheumatism (Arthritis Care & Research) 2008



Recommendations for contraindications to starting or
resuming therapy with nonbiologic and biologic disease
modifying  antirheumatic drugs in RA patients

]
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Organ system and contraindication ABA Anti-TNFa HOQ LEF MTX MIN RIT 552
Infectious diseases and pneumonitis
Acute serious bacterial infection or infection, currently receiving X X - X X - X -
antibiotics
Upper respiratory tract infection [(presumed viral) with fever [=101"F) X X - - - - X -
Monhealed infected skin ulcer X X - - - - x -
Latent TH infection prior to initiation of latent TB initiation X X - X X - X -
treatment, or active TB disease prior to completing a standard
regimen of anti-TB therapyt
Active life-threatening fungal infection X X - X X - X -
Active herpes-zoster viral infection X X - X X - X -
Interstitial pneumonitis (due to FA or unknown cause) or clinically - - - - X - - -
significant pulmonary fibrosis
Hematologic and oncologic
White blood cell count <3,000/mm™# - - - X X - - -
Platelet count <50,000/mm?® - - - X X - - X
Myelodysplasia - - - X X - - -
Treated lymphoproliferative disease of =5 years - X - X X - - -
Cardiac
Moderate to severe heart failure (NYHA 11 or IV) and left ventricolar — X — — — — - —
ejection fraction =50%§

Singh et al, Arthritis Care & Research 2012



Recommendations for contraindications to starting or
resuming therapy with nonbiologic and biologic disease
modifying  antirheumatic drugs in RA patients
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Organ system and contraindication ABA Anti-TNFa HCQ LEF MTX MIN RIT S5Z
Liver
Liver transaminase level 2 times the upper limit of normal - - - X X - - X
Acute hepatitis B or C viral infection X X - X X X X X
Chronic hepatitis B viral infection, receiving therapyq
Child-Pugh class A# - - - X b - - -
Child-Pugh class B or C X X - X £ X X X+
Chronic hepatitis B viral infection, not receiving therapy
Child-Pugh class A - - - X X X - X
Child-Pugh class B or C X X xr X X X X X
Chronic hepatitis C viral infection, receiving therapy
Child-Pugh class A - - - X b - - -
Child-Pugh class B or C X X - X X X X X
Chronic hepatitis C viral infection, not receiving therapy
Child-Pugh class A - - - X X X - -
Child-Pugh class B or C X X r* X X X X X
Renal
Creatinine clearance <230 ml/minute - - - - X - - -
Meurologic
Multiple sclerosis or other demyelinating disorder - X - - - - - -
Pregnancy and breastfeeding
Planning for or current pregnancy = = = X X X = =
Breastfeeding = = = X X X = =

Singh et al, Arthritis Care & Research 2012



Revised Recommendations on Screening for

Chloroquine and Hydroxychloroquine Retinopathy

A

toxicity is cumulative with a dose greater than 1000 gr and duration of treatment
over 7 years

The AAO recommends that the following factors be taken into consideration when
assessing increased risk for hydroxychloroquine toxicity: cumulative dose of 1000 g,
treatment  for more than 7 years, obesity, significant liver or kidney disease or
advanced age, and pre - existing retinal, macular disease or cataracts.

All individuals starting these drugs should have a complete baseline

examination within the first year of treatment including examination of the retina
through a dilated pupil and testing of central visual field sensitivity by an automated
threshold central visual field testing (Humphrey 10 - 2 testing).

Examination by Amsler grid is no longer recommended

examination by an objective test such as multifocal electroretinography (mfERG),
spectral domain optical coherence tomography (SD - OCT), or fundus
autofluorescence testing (FAF) is also recommended.

If the patient is considered low risk and these examination results are normal, the
AAO recommendation is that no further special ophthalmologic testing for
toxicity is needed for the next 5 years.

For patients who are considered high risk, annual eye examination is recommended
without the initial 5 year delay.

ophthalmologic

HCQ

Ophthalmology 2011;118:415

-422.



Recommendations for monitoring hepatic
toxicity in patients with rheumatoid arthritis
(RA) receiving methotrexate

A. Baseline
1. Tests for all patients
a. Liver blood tests (aspartate aminotransferase (AST), alanine
aminotransferase (ALT), alkaline phosphatase, albumin, bilirubin),
hepatts B and C serological studies.
b. Other standard tests, including complete cell count and serum
creatinine.

2. Pretreatment liver biopsy (Menghini suction-type needle) only for

patients with:
a. Prior excessive alcohol consumption
b. Persistently abnormal baseline AST values
c. Chronic hepartts B or C infection.
B. Monitor AST, ALT, albumin at 4-8 week intervals
C. Perform liver biopsy if:

1. Five of nine determinations of AST within a given 12 month interval (six
of 12 if tests are performed monthly) are abnormal (defined as an
increase above the upper limit of normal)

2. There is a decrease in serum albumin below the normal range (in the
serting of well controlled RA)

D, If results of liver biopsy are:

3. Roenigk grade I, 11, or IIA, resume methotrexate and monitor as in B,
C1, and C2 above.

4. Roenigk grade IIIB or IV, discontinue methotrexate

E. Discontinue methotrexate in patients with persistent liver test
abnormalites, as defined in C1 and C2 above, or who refuse liver biopsy

Kremer J M, Alacron G S, Lightfoot R W, et al. Arthritis Rheum 1994;
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12 If a patient is in persistent remission, after having tapered
GCs, one can consider tapering biological DMARDsT,

especially if this treatment is combined with a synthetic
DMARD

13 In cases of sustained long-term remission, cautious titration
of synthetic DMARD dose could be considered, as a shared
decision between patient and doctor

e ' = . Smolen JS, Landewé R, Breedveld FC, et al. Ann Rheum Dis (2010)



o_JsLLI

Al

(OP=
O
‘X 0
75°
D —
‘OO

whb>D

@O

u l

Uue Ul




DAGO tUAT U6UEEé&O Ugl UE
U6 uUALUUEO;
A Clinical practice guidelines are developed to reduce inappropriate

care, minimize geographic variations in practice patterns, and enable
effective use of health care resources.

Guidelines and recommendations developed and/or endorsed by the ACR
are intended to provide guidance for particular patterns of
practice and not to dictate the care of a particular patient.

The ACR considers adherence to these guidelines and recommendations
to be voluntary, with the ultimate determination regarding their
application to be made by the physician in light of each patient's individual
circumstances.

Guidelines and recommendations are intended to promote beneficial or
desirable outcomes but cannot guarantee any specific outcome.
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